SPARE PARTS LIST

MODEL NO. BFL401F

PAGE 1

ITEM PART NO. DESCRIPTION QTY NOTE

001 345446-6 Plate K 1

002 861554-0 NAME PLATE BFL401F 1

003 418001-8 Lens 1

004 183867-2 Motorhaz BFL300F 1
INC. 84,85

005 233932-8 RING SPRING 29 1

006 183848-6 Light Cover Set 1
INC. 7

007 183848-6 Light Cover Set 1
INC. 6

008 233931-0 RING SPRING 36

009 418687-8 LEAD COVER

010 158056-8 ANGLE HEAD COMPLETE new
011 227479-2 SPIRAL BEVEL GEAR 9

012 212108-0 TugOrgos csapagy 1212 8035NB/8

013 253312-2 Alatét 12 253312-2

014  345281-2 SPACER

015 210057-5 Golydscsapagy

016 961026-6 RETAINING RING S-10
017 962102-9 RETAINING RING R-22

018 227120-7 INTERNAL GEAR 50

019 961054-1 Seeger-gyuru S-14 961054-1
020 253837-6 U-alaku lapos alatét 14 253837
021 256104-8 Csapszeg 3 4602DW

022 227138-8 SPUR GEAR 14

023 310148-3 CARRIER

024 267127-1 Lapos Alatét 26 9046/HR2010
025 962161-3 RETAINING RING R-32

026 252187-6 Hex. Nut M36-41

027  345447-4 RING 38K

028 317808-8  Hajtémuhéaz BFL300F
029 2112839  BALL BEARING 6803ZZ

030 2672837  FLAT WASHER 21

031 2271370  SPUR GEAR 21

032 2110887  Goly6scsapagy 6000DDW 211088-7

033 961026-6 RETAINING RING S-10

034 962105-3 Seeger-gyuru R-26 962105-3
035 233019-6 COMPRESSION SPRING 5
036  324834-0 LOCK NUT M12 new

037  158408-3 ADJUST RING COMPLETE new

038 267276-4 FLAT WASHER 18

039  324296-2 SPINDLE

040 216018-3 #Acélgoly6 5,0 - lasd: 216001-
041  233357-6 COMPRESSION SPRING 19B
042  223146-7 CAM D

043  216024-8 STEEL BALL 4
044  223139-4 CAM A

P WRRPRORPRRRPRRPRRRRPRPRPRRPRPRPRLRLRUOORRLRRERRRRPRR,RRERRERELRER

045 216019-1 Acélgoly6 3 6960DWA 13
046  267247-1 FLAT WASHER 7 1
047  266305-0 Torx C.S. Head Bolt M5x10 1
048 153443-6 Tart6 /BFT080 1
049 2113754 GolyGscsapagy 6805LLB 6221/22D 1
050 418004-2 GEAR CASE 1
051 227050-2 Fogaskerék 13 /BFT080 3
052  153445-2 SPUR GEAR 20 COMPLETE A 1
053  227049-7 SPUR GEAR 18 3
054 227048-9 Fogaskerék 47 / BFT080 1
055 267774-8 LOCK WASHER 1




SPARE PARTS LIST

MODEL NO. BFL401F

PAGE 2

ITEM PART NO. DESCRIPTION QTY NOTE
056 418003-4 MOTOR BRACKET 1
057 631621-3 MOTOR CONTROL UNIT 1
058 619144-1 Rotor 1
059  125397-7 CLUTCH ASS'Y J new 1
INC. 36-47
060 125189-4 GEAR ASS'Y A 1
INC. 48-56
061 253777-8 Lapos Alatét 8 HP2040/HP2041* 1
062 154448-9 SPINDLE A COMPLETE 1
063 2132754 O gyuru 18 1
064 285723-3 BEARING RETAINER 18-30 1
065 631622-1 Led Circuit 1
066 418690-9 SWITCH COVER 1
067 265171-2 PAN HEAD SCREW M4x8 2
068 418686-0 Led tartd6 BFL300F 1
069 265145-3 PAN HEAD SCREW M4x22 4
070 233025-1 Nyomorugo 2 233025-1* 1
071 418002-6 Kapcsolékar /BFT080 1
072 638184-0 SWITCH UNIT 1
073 418201-0 F/R Change Lever 1
074  232201-4 LEAF SPRING 1
075 266130-9 Onmetszo csavar M3x16* 1
076  418204-4 Cover 1
077 638276-5 SWITCH UNIT 1
078 231397-8 Nyomorugo 4 2414B/2414NB/LC1 1
079 418203-6 SWITCH LEVER A 1
080 638275-7 SWITCH UNIT 1
081 418202-8 SWITCH BASE 1
082 6315144 Talaramvédo /BFT080 1
083  643983-7 TERMINAL 1
084 183867-2 Motorhaz BFL300F 1
INC. 4,85
085 819063-3 MAKITA cimke* 1
086  265095-2 Csavar M3x20 7
A0l 765027-4 Torque adjust tool new 1




SERVICE DRAWING

PAGE 1

MODEL NO. BFL401F




